
 
 

 

WASTEWATER SYSTEM  

CAPITAL FACILITIES 

PLAN UPDATE  

 

 

 

 

CITY OF SISTERS 

DESCHUTES COUNTY 

OREGON 

 

FEBRUARY 2016 
 



Water System Capital Facilities Plan Update 

February 2016 

Acknowledgements 

Sisters City Council   Chris Frye, Mayor 

     Nancy Connolly 

     David A. Asson 

     Amy Burghstahler 

     Andrea Blum 

Sisters City Staff   Andrew Gorayeb 

     Paul Bertagna 

     Kathy Nelson 

     Joseph O'Neill 

     Nicole Abbenhuis 

     Kim Keeton 

     Dustin Walsh 

Sisters Engineer of Record  Erik Huffman 

     



-1-  

T A B L E   O F   C O N T E N T S 

 

 

 
EXECUTIVE SUMMARY 

S.1 Purpose  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  Summary - 1 
[...]
@ 95' feet TDH when pumping together. The third pump is provided for 

redundancy. The pump manufacturer made an error in trimming the impellers for all 

of the pumps, and the pumps were actually installed with the capability for two 

pumps to provide approximately 525 gpm @ 95' feet TDH. It was determined to be 

in the best interests of the City to have the correct impellers provided, but that the 

original impellers be utilized until demand necessitated the additional pumping 

capacity. City staff replaced the original impellers with the new impellers from 

storage in 2009 to increase the capacity of the pumps to the original design. Normal 

wear from the 14 years of system operation has incurred to the original pumps and 

staff will need to monitor the pumps through motor oil and amperage testing to 

determine when these pumps need to be re-built or if capacity issues arise be 

replaced.  

 

100% of wastewater flow in the City of Sisters collection system is tributary to Pump 

Station No. 1. The station (constructed in 2001), is located at the north end of Rope 

Place, in the far northeast corner of the UGB. Flows from this station are 

conveyed via 9,290 lineal feet of 12" class 150 AWWA C-900 force main to the 

headworks of the WWTP. This station was constructed as a portion of the original 

Sisters wastewater system, and was completed in 2001. 

 

Triplex submersible pumps located in a self-cleaning trench style wetwell are KSB, 

Model KRTK 100-316/294 XG, with 37 Hp motors. The station is a site-constructed 

submersible pump station with a block building constructed over the top. The 

building is insulated and has a concrete floor with drains. Pump controls are located 

in the building. The overall condition of the pump station is very good, and all 

equipment functions properly as originally constructed. 

 

A 135 KW diesel generator manufactured by Kohler, Model 135ROZJ is provided 

for standby power purposes, complete with a 400 Amp Kohler automatic transfer 

switch. This unit is set on a 125 gallon double wall fuel tank that provides protection 

against contamination. 

 

A sluice gate is provided on the influent to the station to stop the influent flows, and 

to allow buildup of flows for wetwell cleansing purposes. A Chatterbox dialer is 

utilized to call operators in the event that problems develop with station operation.  

New telemetry equipment will be needed to communicate with the treatment plant 

SCADA system during the planning period when increased flows   result in  

capacity related concerns with the station (i.e. 2 pumps need to run to keep up with 

influent flows).



City of Sisters  Wastewater System Capital Facilities Plan Update 

Section 3 - Existing Wastewater System 

 

February 2016   City of Sisters  

 3 -5 

 

Wastewater Pump Station No. 2. This station is a package wetwell mounted 

vacuum lift duplex pump station by Smith & Loveless, mounted on a 5' diameter 

precast concrete manhole. All pumping and electrical equipment is mounted under 

a fiberglass structure, and is above the wetwell. The station provides service to a 

small portion of the industrial park, and is located on the Northwest corner of Barclay 

Drive and North Pine Street. Pumping is provided with two Smith & Loveless 

Model 4B2B pumps, each capable of pumping 150 gpm at 43' feet TDH. Motors are 

5 Hp, located under the fiberglass shell, and the station includes two small 

compressors for creating vacuum for operation. All electrical controls are also 

located inside the station cover. All pump station equipment functions properly as 

originally constructed with the Sisters wastewater system in 2002. A Chatterbox 

dialer is utilized to notify operators in the event that problems develop with system 

operation. 

 

Wastewater Pump Station No. 3. This station is a package wet well mounted 

vacuum lift duplex pump station by Smith & Loveless, mounted on an 8' diameter 

precast concrete manhole. All pumping and electrical equipment is mounted under 

a fiberglass structure, and is above the wetwell. The station is located in the Five 

Pine Development, and provides service to the most easterly portion of the City, 

both North and South of Highway 20. Pumping is provided with two Smith & 

Loveless Model 4B2B pumps, each capable of pumping 260 gpm at 20' feet TDH. 

Motors are 3 Hp, located under the fiberglass shell, and the station includes two small 

compressors for creating vacuum for operation. All electrical controls are also 

located inside the station cover. The pump station equipment functions properly as 

originally constructed in 2004. This station was provided by developers in 

expansion of the Sisters wastewater system. A Chatterbox dialer is utilized to notify 

operators in the event that problems develop with system operation. 

 

Wastewater Pump Station No. 4. This station is a package wet well mounted 

vacuum lift duplex pump station by Smith & Loveless, mounted on an 8' diameter 

precast concrete manhole. All pumping and electrical equipment is mounted under 

a fiberglass structure, and is above the wetwell. The station is located in the Sun 

Ranch Business Park, and provides service to the Sun Ranch and Three Sisters 

Business Parks North of Barclay Drive. Pumping is provided with two Smith & 

Loveless Model 4B2D pumps, each capable of pumping 270 gpm at 45' feet TDH. 

Motors are 7.5 Hp, located under the fiberglass shell, and the station includes two 

small compressors for creating vacuum for operation. All electrical controls are also 

located inside the station cover. The pump station equipment functions properly as 

originally constructed in 2006. This station was provided by developers in 

expansion of the Sisters wastewater system. A Chatterbox dialer is utilized to notify 

operators in the event that problems develop with system operation. 
 

 

 



City of Sisters  Wastewater System Capital Facilities Plan Update 

Section 3 - Existing Wastewater System 

 

February 2016   City of Sisters  

 3 -6 

3.3 WASTEWATER TREATMENT FACILITY 

 

The existing Sisters wastewater treatment plant (WWTP) is shown schematically in Figure 

3.2. The wastewater treatment plant and effluent reuse site are located immediately south 

of the Sisters City limits on the south ½ of Section 9, T15S, 10E, W.M. Treatment is 

provided with two 2.41 acre aerated lagoons, followed by an 18 acre storage lagoon and 

100.3 acres of land utilized for automated land reuse purposes. Design data for the existing 

wastewater treatment facility is provided in Table 3.1. 



City of Sisters  Wastewater System Capital Facilities Plan Update 

Section 3 - Existing Wastewater System 

 

February 2016   City of Sisters  

 3 -7 

 
 



City of Sisters  Wastewater System Capital Facilities Plan Update 

Section 3 - Existing Wastewater System 

 

February 2016   City of Sisters  

 3 -8 

Influent Flow - Summer, gpd 395,604 

Winter, gpd 291,042 

Waste Loadings (BOD   and 
TSS) - 

Summer, ppd 759 

Winter, ppd 607 

Effluent Requirements E. Coli - Shall not exceed monthly geometric mean of 126/100 ml 

Headworks Type: Rotary Bar Screen w/Bypass 

Channel 

Spacing: 1/4" 

Max. Flow (gpm): 2061 

Influent Flowmeter Type: 8" Magnetic 

Treatment Type: Aerated Lagoons in Series 

Number of Cells: 3 

Effluent Reuse 
 

Crop Data: Dike and Lawn Irrigation 
 

Ponderosa, Lodgepole, Sage and Bitterbrush 

Crop Area (ac) 11.8 acres of dike and lawn irrigation 
 

88.5 acres of ponderosa, lodgepole, sage, and bitterbrush 

Net Reuse Requirements Season:   Dike and Lawn Reuse - 28.79 inches 

Forest Reuse - 14.3 inches 

Peak month:  Dike and Lawn Reuse - 6.5 inches 

Forest Reuse - 4.27 inches 

 

 

 

Table 3.1 Sisters Wastewater Treatment Facility 

Design Data 
 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Pond 

No. 

Water 

Depth 

(Ft) 

Freeboard 

(Ft) 

Surface Area 

(Acres) 

Volume 

(Ac-Ft) 

Number of 

Aerators 

Total Aeration 

Power (Hp) 

1 10' 3' 2.41 19.5 6 45 

2 10' 3' 2.41 19.5 2 15 

3 13' 3' 18.0 213 3 22.5 



City of Sisters  Wastewater System Capital Facilities Plan Update 

Section 3 - Existing Wastewater System 

 

February 2016   City of Sisters  

 3 -9 

Effluent Reuse/Recirculation Pumps 

Chlorination Facilities 
 

Type: Sodium Hypochlorite Solution 

Contact Chamber: 1140' of 36" pipe 

Volume (gal): 60,000 

Detention Time (min): 60 minutes @ 1,000 gpm 

 

 

Reuse Equipment Forest Reuse Dike and Lawn Reuse 

Type: Fixed Cannon Sprinklers Fixed Sprinklers 

Max. App. Rate (gpm): 1000 125 

Flow Meter: 6" Magnetic 4" Magnetic 

 

 
 

No. # 1 # 2 # 3 

Horsepower: 100 100 15 

Capacity (gpm): 1000 1000 125 

Total Dynamic Head (ft) 200 200 75 

 

 

 

 

 

 

 

 

 

 

 

3.3.1 Theory of Treatment Process 

 

Aerated lagoons can be described as very lightly loaded activated sludge wastewater 

treatment systems. The microorganisms responsible for organic breakdown of 

incoming wastewater tend to be similar to those found in activated sludge systems. 

The process does not depend on algae and sunlight to furnish dissolved oxygen (DO) 

for bacterial respiration, but instead uses mechanical aeration to transfer the major 

portion of oxygen, and to achieve mixing of the wastewater. Because of the mixing, 

removal of suspended solids in the lagoon effluent is an important consideration. 

 

The primary pond is provided for solids removal, and to further the aerobic treatment 

process for overall improved treatment performance. The theory of aerated lagoons 

involves necessity for oxygen additions in the major reactive phases of the lagoon, 

and mixing to improve the efficiency of the microorganisms. Transfer of oxygen into 

the lagoon wastewater occurs at the interface between the gas and liquid. Oxygen 

transfer is improved by increasing the interfacial area and by increasing turbulence 

through mixing. Oxygen transfer to a point of saturation or equilibrium occurs very 

rapidly at the interface. The interface is estimated to be only a few molecules thick. 

Oxygen molecules pass through this film and are diffused very gradually into the 

main body of liquid in the aerated lagoons. 



City of Sisters  Wastewater System Capital Facilities Plan Update 

Section 3 - Existing Wastewater System 

 

February 2016   City of Sisters  

 3 -10 

 
 

Oxygen will transfer more readily into a liquid with low residual dissolved oxygen 

than when the dissolved oxygen level is at or near saturation. Therefore, mixing is 

required to create turbulence, so that liquid saturated with dissolved oxygen can be 

replaced with liquid that has an oxygen content less than saturation. 

 

3.3.2 Influent Flow Measurement and Sampling 

 

Influent flow measurement is provided in the pump room of the control building for 

the wastewater treatment plant. The meter is an 8" ASA electromagnetic flow meter 

which has been calibrated annually since installation. 

 

Influent sampling is provided by an ISCO 3710FR refrigerated sampler located in the 

pump room of the control building at the treatment plant.  This is a 24-hour 

composite sampler which provides composite data for influent BODs   and TSS. 

 
3.3.3 Headworks 

 

The headworks contains a mechanical fine screen with a coarse bar screen in the 

bypass channel and a fine screen in the normal channel for treatment operations. 

Only one screen is used at a time, and normal flows are directed through the fine 

screen mechanism unless problems prevent its operation. The screen is a Lakeside 

Equipment Corporation Rotamat, with weather protection. Operation of the fine 

screen allows for more efficient biological treatment within subsequent treatment 

units. Improved treatment is accomplished by removing all solids of a size 1/4" or 

larger from the raw influent. An aluminum gate is provided in front of each channel 

to manually direct flow in the desired location. During extreme flow periods, or 

during emergency conditions, the gate maybe overtopped with flow. This allows the 

bypass channel to automatically function for containment of excess flows. A spray 

wash system is provided on the fine screens to clean the removed screening prior to 

disposal. The main channel has been corroded by hydrogen sulfide action, and needs 

repair to function as it was originally intended. 

 

A discharge chute, bagger and screenings collector are provided to dispose of 

screenings. Screenings are washed and dewatered upon deposit in the feed trough. 

The chute directs screenings to the bagger. Collected screenings are sent to the 

Deschutes County landfill for disposal. 

 

All equipment in the Sisters Wastewater Treatment Plant is provided with control 

through the SCADA system provided for system operation. This unit is no longer 

supported by the manufacturer and will need to be replaced either with the 

expansion of the effluent disposal system or if there is a significant failure due to 

its importance of running the entire treatment plant. 



City of Sisters  Wastewater System Capital Facilities Plan Update 

Section 3 - Existing Wastewater System 

 

February 2016   City of Sisters  

 3 -11 

 

3.3.4 Aerated Lagoons 

 

The Sisters wastewater treatment plant has three aerated lagoons which are piped to 

flow in series. Total acreage provided at the top of the banks is approximately 22.82 

acres of lagoon surface. Pond depths are capable of running at 10 feet in Lagoons 

No. 1 and No. 2, but are running at 9 feet due to inlet pipe placement, and 13 feet in 

Lagoon No. 3. (Holding Pond), when the units are filled to capacity. Total pond 

volume, with 3 feet of freeboard provided, is approximately 82 million gallons. 

 

Lagoon levels in Lagoons No. 1 and No. 2 can be independently controlled with stop 

logs in their effluent transfer structures. An effluent structure with sluice gates 

controls the flow of effluent from the holding pond to the transfer structure, and an 

effluent decanter is provided to draw water from below the lagoon surface. 60 mil 

HDPE liners are provided to prevent leakage from all of the lagoons. 

 

All the lagoons are provided with mechanical aeration. The holding pond operates 

as both a holding and polishing pond, and is also provided with mechanical aeration. 

Chlorine is introduced for disinfection purposes into a 1,140 feet long 36" contact 

pipeline installed in the diking West of Lagoons No. 1 and No. 3. Disinfection 

occurs prior to effluent reuse. 

 

Varying flow regimes are possible in the lagoons, utilizing transfer structures 

provided. The lagoons can be operated on a flow through basis, which should be the 

normal process, batch basis, or a combination of the treatment methods. In addition, 

any lagoon can be bypassed for operational or cleaning purposes. 

 

3.3.4.1 Aerators 

 

Lagoons No. 1 and No. 2 are equipped with eight (8) Aire-02 aerators; six (6) 

in the first lagoon and two (2) in the second. Aerators are provided for 

reduction of much of the settable solids (TSS) and associated BOD5 loading 

from the liquid stream before it reaches the subsequent lagoons. The holding 

pond has three (3) identical aerators, which operate when the depth of liquid 

reaches a minimum of 5 feet underneath the aerators. Aerators are of the 

submerged aspirator type, meaning that they pull air from above the water 

surface and inject and disperse it below the water surface with a propeller 

aspirator pump. They are arranged to cause the contents of the lagoons to 

flow in a circular pattern, with the pattern created being away from the motor 

end of the aerator. This mixing action reduces short circuiting in the lagoons, 

thus effectively using the entire capacity for lagoon No. 1, and the area being 

aerated in the remaining lagoons. 
 

Aerators are controlled through the SCADA system with the PLC provided, 